

EA-100724  
100725



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

**CLIENTE / SOLD TO**  
Plesa Anahuac Y Cias, S.A. de C.V.  
Av. Valle de las Alamedas No. 66-O  
San Francisco Chilpan  
Tultitlan MEX C.P.54940

**DESTINATARIO/SHIP TO**  
Plesa Anahuac Y Cias, S.A. de C.V.  
Av. Valle de las Alamedas No. 66-O  
San Francisco Chilpan  
Tultitlan MEX C.P. 54940

**FACTURA/INVOICE**  
355929

**FECHA/DATE**  
07/08/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
A- 25659	10222162-50	0013319732	0013402458	300287	PC 6.00X2.00 0.1046 CCCSDPR STK 6.000	6000 mm	0.0900	0.3200	0.0090	0.0040	0.0090
A- 25659	10222162-50	0013319732	0013402465	300287	PC 6.00X2.00 0.1046 CCCSDPR STK 6.000	6000 mm	0.0900	0.3200	0.0090	0.0040	0.0090
A- 25659	10222162-50	0013316475	0013403020	300287	PC 6.00X2.00 0.1046 CCCSDPR STK 6.000	6000 mm	0.0900	0.3200	0.0080	0.0080	0.0110
A- 25659	10222162-50	0013316475	0013403019	300287	PC 6.00X2.00 0.1046 CCCSDPR STK 6.000	6000 mm	0.0900	0.3200	0.0080	0.0080	0.0110
A- 25659	10222162-50	0013319835	0013406680	300287	PC 6.00X2.00 0.1046 CCCSDPR STK 6.000	6000 mm	0.0800	0.3100	0.0070	0.0050	0.0130
A- 25659	10222162-50	0013319732	0013402461	300287	PC 6.00X2.00 0.1046 CCCSDPR STK 6.000	6000 mm	0.0900	0.3200	0.0090	0.0040	0.0090
25648	10222163-10	0013192458	0013437246	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013192458	0013437248	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013192458	0013437245	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013192458	0013437244	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013192458	0013437347	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013192458	0013437243	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013196743	0013437143	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013187550	0013437378	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
A- 25659	10222162-50	0013319732	0013402458	59	55	34	36		17K10126007	Made in Mexico
A- 25659	10222162-50	0013319732	0013402465	59	55	34	36		17K10126007	Made in Mexico
A- 25659	10222162-50	0013316475	0013403020	62	54	35	38		17K20078007	Made in Mexico
A- 25659	10222162-50	0013316475	0013403019	62	54	35	38		17K20078007	Made in Mexico
A- 25659	10222162-50	0013319835	0013406680	62	55	35	36		17K10122007	Made in Mexico
A- 25659	10222162-50	0013319732	0013402461	59	55	34	36		17K10126007	Made in Mexico
25648	10222163-10	0013192458	0013437246	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013192458	0013437248	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013192458	0013437245	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013192458	0013437244	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013192458	0013437347	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013192458	0013437243	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013196743	0013437143	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013187550	0013437378	50	45	33	24		470857	Made in Mexico



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

<b>CLIENTE / SOLD TO</b>	<b>DESTINATARIO/SHIP TO</b>	<b>FACTURAINVOICE</b>
Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-O San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-O San Francisco Chilpan Tultitlan MEX C.P. 54940	355929
		<b>FECHA/DATE</b>
		07/08/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
25648	10222163-10	0013187550	0013437377	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013187550	0013437350	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013192458	0013437242	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013196743	0013437241	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013192458	0013437241	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013196743	0013437659	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013196743	0013437637	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
25648	10222163-10	0013187550	0013437377	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013187550	0013437350	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013192458	0013437242	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013196743	0013437241	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013192458	0013437241	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013196743	0013437659	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013196743	0013437637	50	45	33	24		470856	Made in Mexico